Previous Page: 02-31Previous Page Next Page Next Page: 02-33
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
HU960 Hex Head Setscrew 3/8" UNC X 1 1/4" 4 □ For RH Manifold
No Photo 1
HU959 Hex Head Setscrew 3/8" UNC X 1 1/8" 5 □ For RH Manifold
No Photo 1
WL209 Spring Washer ID 3/8" OD 0.68" 7 □ For LH Manifold
No Photo 1
308756 Exhaust Manifold RH 1 No Photo RH 0
101962 Stud 3 □ For LH Manifold
No Photo 0
311603 Exhaust Manifold LH 1 No Photo LH 0
HU959 Hex Head Setscrew 3/8" UNC X 1 1/8" 4 □ For LH Manifold
No Photo 1
HU960 Hex Head Setscrew 3/8" UNC X 1 1/4" 2 □ For LH Manifold
No Photo 1
311604 Inlet Pre-Heat Asembly 1 □ For LH Manifold
No Photo LH 0
WL209 Spring Washer ID 3/8" OD 0.68" 7 □ For RH Manifold
No Photo 1
HU957 Hex Head Setscrew 3/8" UNC X 7/8" 1 □ For LH Manifold
No Photo 1
WL208 Spring Washer ID 5/16" OD 0.58" 2 □ For LH Manifold
No Photo 1
HU804 Hex Head Setscrew 5/16" UNC X 1/2" 2 □ For LH Manifold
No Photo 1
101962 Stud 3 □ For RH Manifold
No Photo 0

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional